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FRTEREURAEGRAHE

kRS

FRIEERIRRR oo IR T B R B AR EIRAT
Applicant's name.................. :| SolaX Power Network Technology (Zhe jiang) Co. , Ltd.

HEHE o, | A IETUNHIRFREF R XA 288 S
AdAress.....ccooovvvveeiiiiiiiiee, :|No.288,Shizhu Road, Tonglu Economic Development Zone, Tonglu City,
Zhejiang Province, 310000 P. R. CHINA

MRRASEIEER e | R B U ARG IRAE]
Testing Laboratory ................. :| Dongguan BALUN Testing Technology Co., Ltd.
D55 = R N TREREHIALHEX TIVEEE 6 S 1 104, 204, 205 =

Testing Location.................... :

Room 104, 204, 205, Building 1, No. 6, Industrial South Road, Songshan
Lake District, Dongguan, Guangdong, China

FEEREHR/ Name of samples .. :

R F o] FeFEFE AR
Lithium ion Rechargeable
Battery Module

%/ Trade Mark: |N/A

BUE/ Model ..., :|HV10230 TESE Ratings: | 102.4V, 30Ah, 3072Wh

=3 LS | 11 482*472*148mm, EBEFIR, TL 34.45kg.

Apperance...........ccocoveenininnns :1482*472*148mm, White cuboid. Weighs approx. 34.45kg.

EB;th2EEY/ Battery type ........... : | Lithium-ion Battery (2B FEEith, 1P32S

1) i R | NI T MERERARIDBIRAT]

Manufacture’s name............... .| SolaX Power Network Technology (Zhe jiang) Co. , Ltd.

HIERTHIAE o, | AN IERMNHRRETTAX AR 288 5

Manufacture’s Address .......... :|No.288,Shizhu Road, Tonglu Economic Development Zone, Tonglu City,
Zhejiang Province, 310000 P. R. CHINA

AR BIR e, | I3 MEERERARR D B IR AT

Name of Factory (ies)............ ;| SolaX Power Network Technology (Zhe jiang) Co. , Ltd.

AEFETHBHE A IETUNHRIFE A X AR 288 S

Address of Factory (ies)......... :

No.288,Shizhu Road, Tonglu Economic Development Zone, Tonglu City,
Zhejiang Province, 310000 P. R. CHINA

312 S B, ZHERFESEKEE (XTRRENEmIENS I EFM)
CoNCIUSION ..o, :| ST/SG/AC.10/11/Rev.7 Section 38.3 HrREESK,
The sample has passed the test items of UNITED NATIONS
“Recommendations of the TRANSPORT OF DANGEROUS GOODS”
Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Section 38.3
N |1 ZziREER 2023 £ 02 B 16 HHEMIEIRS BL-DG2320228-304, [FHRE
feliark {El&. This report replaces the official report BL-DG2320228-304 issued on

2023.02.16, and the original report is invalid.

E3iFE Tel: 86-769-22212330

RA1E Web: www.titcgroup.com

#EFE E-mail: gc@baluntek.com

ik FREBREDALMEX TR 6 S 11 104, 204, 205 =

1EHRARASE Template No.: TRP-DG-UN38.3 (2022-01-01)
Tafg Page No. 2 / 17

Add: Room 104, 204, 205, Building 1, No. 6, Industrial South Road, Songshan Lake District, Dongguan, Guangdong, China




REHE / Report No.: BL-DG2320228-304(G1)

Group

=S LEINE Uk

Description and illustration of the

X Large cells and batteries

[] Small cells and batteries

[ ] Primary cells and batteries [X] Rechargeable cells and batteries

sample:
WESR | FHEEIE | FRATTE | AR | BARR | BAMCE | FTOIRE | ArRaLE
s Bt 2N 2N B2 BBE &
Par:meter Rated Nominal | Nominal | Nominal | Maximum | Maximum | Limited Cut-off
capacity | voltage Charge | Discharge| Charge | Discharge| Charge Voltage
Current Current Current Current Voltage
—
Pl 30Ah 102.4V 25A 25A 30A 30A 116V [0)Y)
Product
f’;‘;’l\ 30Ah 3.2v 10A 15A 30A 30A 3.65V 2.0V
WHImE | H#RES W& &t
Testitem | Sample No. State Remark
— A==} ‘j‘(\.
BO1~BOZ i AﬂEH;E’JIﬁEEI'{kIU ] .
T1~T5 at first cycle, in fully charged state
503504 “HERERNERE RS, “
after twenty five cycles ending in fully charged state
CO1~CO5 —IRIEFR 50%FERIRTS _
at first cycle at 50% of the design rated capacity
T6 THRIRTEI 50%iHEIRE;
C06~C10 | after twenty five cycles ending at 50% of the design -
rated capacity
/ —RAERTREIR ~
7 at first cycle, in fully charged state
/ T RRERERE RIS _
after twenty five cycles ending in fully charged state
C11~C20 —RIE TR “
at first cycle, in fully discharged state
T8 —t+HRXERETEMEERE.
C21~C30 after twenty five cycles ending in fully discharged -
state
%33/ Remark:
REMRTRIRARIFEE, SRHUERTHEERRIFEENEINARRET.
The battery is not equipped with an overcharge protection device, and is designed to be used
only in the battery composed of equipment with an overcharge protection device.

AR B HIE !

Possible test case verdicts:

0 =W N ) 2 7 OO
- test case does not apply to the test object ............

“IN/A

HIERERRIERER oo

- test object does meet the requirement ...................

P (Pass)

IRIRFERATEREK oo

- test object does not meet the requirement.............

F (Fail)
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ST/SG/AC.10/11/Rev.7 Section 38.3

= POREER MiteER FUE
Clause Requirement Result Verdict
38.3 2t / Lithium batteries
38.3.4 Miz2E98; / Procedure P
NBUEB R ER A RAR I I8 T 1ZET.5, HI8T.6F0T.8RfEAARBIMNAIET
HEEjthEEEIthaE, HIQT. 7Rl LAERREAEIRIOT. 12T 5/ AR ARIRIA R ith4E 3t
17, MBS e ERAYER theE.
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. -
Tests T.6 and T.8 shall be conducted using not otherwise tested cells or batteries.
Test T.7 may be conducted using undamaged batteries previously used in Tests T.1
to T.5 for purposes of testing on cycled batteries.
T.1: BEEHL / Altitude simulation P
MEX T8 | Test procedure:
I ER AN B N E NS TSR T 11.6 TIRFIFAEIRE (20 £ 5) °CTFEFHELD
6/)\BF, -
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at
least six hours at ambient temperature (20 + 5) °C.
FREESK / Requirement
NRFTBR. THER. TR, TIREFLEX, F
18344 |EENRREGEEEGAEAREATTREERNTE
B TX—iIERIEB/EAI0%, EEBFNEEHARIFFEIX
—BK, BXREENEXNEAT2MERSNE
EEthANEE e, WHERFEER, WERL,
Cells and batteries meet this requirement if there is | The test results meet the P
no leakage, no venting, no disassembly, no rupture requirements. See table 1.
and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.
T.2: 8 / Thermal test P
M4 / Test procedure:
IO ER AN AN B R IRESE T 72 + 2°CHRE TEHREL 6/, EER
ERREEFT-40 + 2°CRIRMH FERELD6/NT, R MMRImHIGEEZ [ERSEARS
38.3.4.2 [B)|ElBR /93053 ¢, Eb%%r%%%ﬁﬁ, HITRI0R, ?%EJ%FE@EEH@E@S&%Q%S&ZEE%
IIRE (20 + 5) °CTNFRR24/NET, XFABLEFIEIME, FEETRimHIRERIR -
BIZ=N912/N8,
Test cells and batteries are to be stored for at least six hours at a test
temperature equal to 72 + 2 °C, followed by storage for at least six hours at a test
temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times,
E3iE Tel: 86-769-22212330 #EFE E-mail: gc@baluntek.com 1EHRARASE Template No.: TRP-DG-UN38.3 (2022-01-01)
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= FRREER MiteER FUE
Clause Requirement Result Verdict
after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 £ 5) °C. For large cells and batteries the duration of exposure to
the test temperature extremes should be at least 12 hours.
FREZER / Requirement:

NRFEIR. THER. RN, FTEANLEX, 7
Bt it E et iErr BB EANTE
A TX—i3ERIEB/EAY0%, EEBFNEEHARIFFEIX
—BK, BXEENEXNERTZEMERNSNE
FEthANER e, MR FAER, WEL

Cells and batteries meet this requirement if there is | The test results meet the P
no leakage, no venting, no disassembly, no rupture requirements. See table 1.
and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

T.3: #iREl / Vibration P
MEX T8 | Test procedure:

Bt A RE TR F S, (B REREAREIEAE MRS R EE
froh, PRBNNLRIESZRAS, YIEUREIIREM 7 HF26E) 200 #2%, BEE 7 #2L, BE
7315 D, X—IReNSFRAN =N EEEERIEERESUNE—ARESHT 12
R, BEESET 3 /N, B — MR ALRSIHEES.,

PEXIEEURERIM, XS REAR B 12 FeYeE AN th 4R (Bt AN/ \BLERthE), FOXS
12F5e [ BB RRYEE AR (R BLEE B AR) N A5 FT AT,

XIER A/ NEUEE AR . 7HFZEFHER, (RIF1OnIESRAINERE, BRBRERIAR18HZ,
RIERIRIBIRIFIEO 82K (TRBL.62K), FHEIBRERERIRAINEZEILE8gn (37
LI PI50852%). BERAINEERIFESgnE EINEIENNE 200542,

38343 | yokmEA: W7 HEIHA, B 1on OBAIIER, EERERAT) 18 K. |
RISBIRIBIRIFE 0.8 Z2X(ERTZ 1.6 2X), FHEIREREZISEXINEEAE 2gn
(RERLIS 25 §5k). BERANMERERGE 2gn EEPRZRIGINZE 200 52X,

Cells and batteries are firmly secured to the platform of the vibration machine
without distorting the cells in such a manner as to faithfully transmit the vibration. The
vibration shall be a sinusoidal waveform with a logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal
face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross
mass of not more than 12 kg (cells and small batteries), and for batteries with a gross
mass of more than 12 kg (large batteries).
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= POREER MiteER FUE
Clause Requirement Result Verdict
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained
until 18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1g, is maintained unti18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately 25
Hz). A peak acceleration of 2g, is then maintained until the frequency is increased to
200 Hz.
FREESK / Requirement:
BRI PRI TENR. TTHES. TR, oK
LR, FEEMNKEtEEIbEESE=""FEE
LR ERHIG S BINERIT IR EA/NT T
X—IXICATEEERI0%, EEtHANIEE AR EAIE
K, BXREENEXRNERTEMERSANIGED
e, R ATR. L
Cells and batteries meet this requirement if there is The test results meet the p
no leakage, no venting, no disassembly, no rupture requirements. See table 1.
and no fire during the test and after the test and if the
open circuit voltage of each test cell or battery directly
after testing in its third perpendicular mounting position
is not less than 90% of its voltage immediately prior to
this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully
discharged states.
T.4: #3F / Shock: P
Mt 38 | Test procedure:
IHIGEE AN it B R E S R R E R £, XEXEES MAGENERMRE
LH,
28344 | EVESHAESEANMER 1509 FIEKRREEIE 6 BIMEER RS, T,
REYEE /N ZER AR 50gn FORKHHF4ERTIR) 11 EFPAIHEIESZRIPE. -
B ZNIEZR PENRAINERERR T EithEIRE, /\EEbARRK
IPFFEEATE) 6 =R, KBUEEHBHAVEKTIFERRTE] 11 =70,
B hE R e = B AR E ERYE R Rt AR S (AVIER S MR Z =R
i, BEEMIRGRES=RRT, SHES 18 KME.
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ST/SG/AC.10/11/Rev.7 Section 38.3

Ea5] TREER MZER FIE
Clause Requirement Result Verdict
Battery Minimum peak acceleration Pulse duration
150 g or result of formula
_ [r100850
Small batteries Acceleration(g,) = 1'.'{ mass*] & 1ms
whichever is smaller
50 gwor result of forrmula
_ I/ 30000
Large batteries Acceleration(g,) = ’n,'l(mss *] 11ms
whichever is smaller
* Mass is expressed in kilograms.
Test cells and batteries shall be secured to the testing machine by means of a rigid
mount which will support all mounting surfaces of each test battery.
Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g, and
pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a half-
sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds.
Each battery shall be subjected to a half-sine shock of peak acceleration depending
on the mass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.
Each cell or battery shall be subjected to three shocks in the positive direction and
to three shocks in the negative direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks.
FREESK / Requirement:
WMRTBR. THER. TR, TIREFITEX, F
B idiersithay it A SR R ENNTHE
AR TIX—IAERIERERY90%, EBtBFNREIBERIRFFEIX
—8K, BXRBEENERNERTZEMERSANE ‘ ‘
EEthANEE e, WHERFEER, WERL,
Cells and batteries meet this requirement if there is | The test results meet the P
no leakage, no venting, no disassembly, no rupture requirements. See table 1.
and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.
T.5: 4MERYEEE / External short circuit: P
38.3.4.5 |MHZE / Test procedure:
X FAFNEEhEEEtAE, NITE—RENE, fEMIIMTUERREIXEISSRY B
R 57 + 4°C, XERABRUKIEEVR T EEthakFE it BRI A/NVOIRIT, XIFIXAEF
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FlzE
Verdict

LRSI ANLATAEFICR, WNFEEH TIXFTE, /B AN\ it BRI =R R
(BN Z/D 6 /)N, RBYERjhAN/ LR AR R EERT[EIN = 12 /N\Bd, 2SS, EEIhERER
LERIFE 57 + 4°C M TEZRYMEIE/NT 0.1 BUSAIREERSA

X—REER S N R R IR N R ERIE 57 + 4°C fE4kELE/D> 1 0\, BFEX
BUEBjth/BRIIEN FIMTRERIEBAEINE PR RN RS ETHBRI 52 —HRE
ETF%EE,

SEFIPEEMERAGEENZE MES TIMNREE,

The cell or battery to be tested shall be shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature of 57 + 4 °C, measured
on the external case. This period of time depends on the size and design of the cell
or battery and should be assessed and documented. If this assessment is not
feasible, the exposure time shall be at least 6 hours for small cells and small batteries,
and 12 hours for large cells and large batteries. Then the cell or battery at 57 + 4 °C
shall be subjected to one short circuit condition with a total external resistance of less
than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57 + 4 °C, or in the case of the large
batteries, has decreased by half of the maximum temperature increase observed
during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient
temperature.

FREESK / Requirement:

WMERHINEREARRIEL70°C, FHEERIITEFRIS
gﬁEi:]\HjW%ﬁ1$\ ToiZE, Fokok, EEitBFNeRithde Mt ERgsaER, NEL
BPRFEAINEK, The test results meet the

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire within
six hours after this test.

requirements. See table 1.

38.3.4.6

T.6: ¥&EF / HTE / Impact / Crush:

2B / Test procedure:

ER(ERTEERANT 18.0 2XAEEFEID)

B XEREREIEHIEIRITEH (%] 18650 BiHIE{SE 18.0mm),

Rt E T R I B G B A0FRE L. —IR 316 BUAREIIEEREAEFRO,
IMIEETRR 15.8 2XK+0.1 22X, KEZE/D 6 [BX, §BEtEKRNIRY, ”&ZK
. B 9.1 Fru+0.1 FrafyEEM 61 + 2.5 EXESESERRIEFHI R AL,
FRE—NVEREERN. MWEAEEE &/ NEENESEENIEE., EEH
EEEATISEEASKETHERAE 90 BT,

ESETaAEE, N SHEREF THEEBELETRONER 158 £ 0.1 =
AEHERAPIMNHEE., 5 HEREITIXET.

Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
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Requirement Result

FlzE
Verdict

NOTE: Diameter here refers to the design parameter (for example the diameter of
18650 cells is 18.0 mm).

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm = 0.1mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre of
the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at
the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical
track or channel used to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved
surface lying across the center of the test sample. Each sample is to be subjected to
only a single impact.

M58 / Test procedure:

PIE(ERT R, &8k Bh/ANEAER/\VT 18.0 EXNEEAE)

Bt XERIEEERIERITSH (4] 18650 BiEHIEEE 18.0mm),

R THREIER N FEZEFE, FEAEZHINA, 5 —MEsE
HIRE ALY 1.5 EXR/AD, HrEREHT, BERIHIAT=fMERZ—:

(a) FEANZEVEES ERIESILEI13 kN £ 0.78 kN;
(b) EEEEBETREZE/00mY; Y
(c) ST ARSIRESHELZ50%ELA L,

—BREIRKES. BENE 100 EAHES, SEHTHEEMNARERER 50%,
BORTREBRIESD,

IR BRI N R FER—EEE, DIN/AER RN N FBREEE,
TR\ SHEE RIS HHEE.

BMEMRZEZIXFE . HSEHFMABIR 6 NN, WIS ERZRIRMTHE
i IR B TR T

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the diameter of
18650 cells is 18.0 mm).

A cell or component cell is to be crushed between two flat surfaces. The crushing
is to be gradual with a speed of approximately 1.5 cm/s at the first point of contact.
The crushing is to be continued until the first of the three options below is reached.
(&) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm
diameter piston until a pressure of 17 MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or

more, or the cell is deformed by at least 50% of its original thickness, the pressure
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shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side.
A button/coin cell shall be crushed by applying the force on its flat surfaces. For
cylindrical cells, the crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test
sample shall be observed for a further 6 h. The test shall be conducted using test
cells or component cells that have not previously been subjected to other tests.

FREESK / Requirement:
MERINEREAES 170°C, FEAXE RS | MREARFEEK, &2,
& 6 INETPITCRRIR. FohEEd, TSk, HRItANER tHZERNRT | The test results meet the
BAIEK, requirements. See table 2.
Cells and component cells meet this requirement if
their external temperature does not exceed 170 °C and [X#FE Crush
there is no disassembly and no fire during the test and [ Impact
within six hours after this test.

38.3.4.7

T.7: id%H / Overcharge:

N/A

X298 | Test procedure:

RN EFIER RN RES TR, RIVLEBERHEIN TR

R

(a) HIERRINAIFTTEBEARKRT18VEY, HR/INAIEEENERMRATTEEEN2
&322V E FHIR/IME.

(b) HNERSEINAIFTEREREAT 18R4T, BRINAIEBENRRATTRAEEN1.2

ke
Ho

IHIGNAENSRE N T, F ISR AR 24 /N,
The charge current shall be twice the manufacturer's recommended maximum
continuous charge current. The minimum voltage of the test shall be as follows:

(@) When the manufacturer's recommended charge voltage is not more than 18V,
the minimum voltage of the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be

24 hours.

WVEER | Requirement. HRESREY AR
FZEERREhAIER IS REFININIRE 7 ROLHK, Bk, AKERNER.
FoeX, BIRFEARIEK, The samples are not subject
Rechargeable batteries meet this requirement if there | to the requirements for the
is no disassembly and no fire during the test and within | absence of overcharge
seven days after the test. protection.

N/A
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Group

ST/SG/AC.10/11/Rev.7 Section 38.3

=
BT
Clause

TREEK pUIEEEES

Requirement Result

FlzE
Verdict

38.3.4.8

T.8: iBHIALE / Forced discharge:

P

Mizts58 / Test procedure:

BMEENERNSEE TS 12 ABERERPRKERRERSTHIER A ENIRA
TRERERIRAYSRAF TR BEE.

BES KIS EERAR SHIGEIhRE, ITEEHATENNERER. YE
N TIREE, MENE (NS TEESERAIRIRICE R (RIS,

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current (in Ampere).

FREESK / Requirement:

[REE ek FEEE e i R miefs 7 RNE
fRUK, Fokek, BENFSAIRER, MHERGEER. IF4,
Primary or rechargeable cells meet this requirement if| The test results meet the
there is no disassembly and no fire within seven days of | Fequirements. See table 4.
the test.
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REHE / Report No.: BL-DG2320228-304(G1)

Group

GMZEER / Testing Results

#+ 1: iR3& 1-i38 5/ Table1: T.1-T.5 P
iﬂﬂifc‘;:ﬁg
st 1- 2 | st 2: e . I HhERRE
Wi 1 FSIEEEL M 2: R | st a: gmah | W 4: b | Tests:
oo ) Test 3: Vibration | Test 4: Shock | External
simulation test
Short
itieay | HIeaED Circuit
— = s, LS LY LTS
Hm | mE | BE RIS RIS RIS RIG/EE
WS Mass | OCV A58 EAR8 [EAR36 [EA3E
Sample | prior to | prior to EE BIEEE e HIERE e BIEE e BIEE R
No. test test j:J.E'\sE Voltage f,gl‘i Voltage fﬁ\'i Voltage fﬁ\'i Voltage | &EiRE
(kg) N | after - after * after | after Max.
Mass Mass Mass Mass
test/ test/ test/ test/ Temp.
loss loss loss loss
o Voltage o Voltage o Voltage o Voltage (°C)
(%) prior to (%) prior to (%) prior to (%) prior to
test test test test
(%) (%) (%) (%)
BO1 34.45 |1106.79|0.000| 99.99 [0.029( 99.37 |0.000| 100.00 |0.000| 100.00 58.1
B02 34.44 |1106.54|0.000| 100.00 [0.029 | 99.31 |0.000| 99.98 |0.000| 100.00 57.8
B03 34.45 |1 106.63|0.000| 100.00 [0.029 | 99.42 |0.000| 99.97 |0.000| 100.00 57.5
B04 34.44 1106.71|0.000| 99.98 [0.029( 99.25 |0.000| 100.00 |0.000| 100.00 58.0
% / Remark:
Wt 1-h 4. TRk, TTHES. TR, TREURTEXNS,; RERK/NTF 0.1%.
Test 1-Test 4: No leakage, No venting, No disassembly, No rupture and no fire; Mass loss < 0.1%.
M 5: FohRIK, ToHRFFEXISR,; REBEAET 170 °C,
Test 5: No disassembly, no rupture and no fire; external temperature does not exceed 170 °C.
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Group

GMZEER / Testing Results

Z 2: iX38 6 / Table2: T.6 [] #&& /Impact |[X] $[E / Crush P
HmiRsS IHIGRTEBEE REx=mE(C) ZER
Sample No. OCYV Prior to test (V) External Peak temperature(°C) Results
CO1 3.159 223 P
Co02 3.167 22.0 P
Co03 3.144 22.8 P
Co4 3.152 222 P
C05 3.160 22.1 P
Co06 3.148 229 P
co7 3.156 22.1 P
Cco8 3.163 225 P
C09 3.154 22.5 P
C10 3.149 22.2 P

#iE / Remark:

FoRAR, TRZANILREXIS, REmEEAET 170 °C,

No disassembly, no rupture and no fire; external temperature does not exceed 170 °C.

= 3: iix 7 127 / Table3: T.7 Overcharge N/A

ZSEEEEE / Charge voltage (V) |-- FSEEEEF / Charge current (A) |-- -

HRwS IERIFEE (V) S1E R
Sample No. [ OCV Prior to test (V) Phenomenon Results
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Group

GMZEER / Testing Results

= 4: izt 8 |EIALER / Table4: T.8 Forced discharge P
S?rr%fﬁo. ISR / Phenomenon Ri:iﬁts
C11 ToRRUK, FoESX / No disassembly, no fire P

C12 ToRRUK, FokoX / No disassembly, no fire

C13 ToRRUK, FokSX / No disassembly, no fire P
C14 ToRRUK, FokoX / No disassembly, no fire P
C15 ToRRUK, FokSX / No disassembly, no fire P
C16 ToRRUK, FokoX / No disassembly, no fire P
C17 ToRRUK, FokoX / No disassembly, no fire P
Cc18 TofRUK, FoEoX / No disassembly, no fire =
C19 TohRR, Foke K / No disassembly, no fire P
C20 TohRR, Foke K / No disassembly, no fire P
C21 FofRK, FoHeX 1 No disassembly, no fire P
C22 FofRK, FokeX 1 No disassembly, no fire P
Cc23 TohRR, Foke K / No disassembly, no fire P
C24 TR, FokeX 1 No disassembly, no fire P
C25 TohRR, Foke K / No disassembly, no fire P
C26 TohRR, Foke K / No disassembly, no fire P
c27 TR, FokeX 1 No disassembly, no fire P
C28 TohRR, Foke K / No disassembly, no fire P
C29 ToRER, FoES X / No disassembly, no fire P
C30 ToRRUK, Foko X / No disassembly, no fire P
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H#RE R/ Sample Photos

& 1 EithiE
Picture 1 Side view of Battery

El 2 BBithisE

Picture 2 Back view of Battery
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H#RE R/ Sample Photos

3 ECE

Picture 3 Side view of cell

TRIP_E )

POWER sn:

(€ IFpP/21/100/140/(1P325]M/-10+50/95
Model: HV10230

K Battery Type: LiFePO4 (LFP) | Nominal charge/discharge current 25A
yk NominalVoltage 1024Vdc| Max.Charge/Discharge Current 30A
NI Nominal Capacity 30Ah | Operating Temperature -30~+50°CY-10~+50°C?
A Nominal Energy __ 3072Wh | Storage Temperature - 20-450°C

Ingress Protection IP65 | @ butd-in heting fonction @ Noheoting function

. Do not short circuit the battery modules.
“ DANGER « Do notplace at a children or pet touchable area.
« Do notinsert unrelated objects into any part of the battery modules.
« Do notimpact, pull, drag, sit, step or put heavy things on battery modules.
» Do not attempt to open, disassemble, repair, tamper with, or modify the
A battery modules.
« Avoid of direct sunlight, moisture or liquid.
. Follow the product manual to make wiring connection.
« May only be operated by qualified professionals.
« Recharge battery at least every 3 months (incl. when in storage).
« Contact your supplier within 24hours if anything failure happen.

SolaX Power Network Technology (Zhejiang) Co., Ltd Made in China
CEL: +86 571 5626 0011 E-mail: info@solaxpower.com  www.solaxpower.com 612.018 24‘02_/

[E 4 BithiRes
Picture 4 Label of Battery

EBiFE Tel: 86-769-22212330 HiRFE E-mail: gc@baluntek.com 1EhRA~S Template No.: TRP-DG-UN38.3 (2022-01-01)
RIE Web: www.titcgroup.com il JZRERFEMALMEX TI/EEE 6 5 11k 104, 204, 205 = Tafg Page No. 16 / 17

Add: Room 104, 204, 205, Building 1, No. 6, Industrial South Road, Songshan Lake District, Dongguan, Guangdong, China




R4S / Report No.: BL-DG2320228-304(G1) GI'OUD

— —
= BB
Statement
1. ATWERIEGUAIRIZEE, ERENSEYE, XREFNFAEERRE, EFFFR
RENERER . ERNMAEREEENERERNERE.
The laboratory guarantees the scientificity, accuracy and impartiality of the test, and is
responsible for all the information in the report, except the information provided by the

customer. The customer is responsible for the impact of the information provided on the

validity of the results.

2. RIMERRIAE CMA IFENIRSE, AERBEXHSRYIERIER.
The report without China inspection body and laboratory Mandatory Approval (CMA) mark

has no effect of proving to the society.

3. ™A CNAS IAFIRIRAIRE, "W AIREMBE RTINS EER.

For the report with CNAS mark, the items marked with "%" are not within the accredited

scope.
4. KIRERETH, TRVMHEAREFTR, RKNFREENEREHREEH
BEL.
This report is invalid if it is altered, without the signature of the testing and approval

personnel, or without the “inspection and testing dedicated stamp” or test report stamp.
5. BEEMAEN, SEMNSRNIZEFERBN.

The test data and results are only valid for the tested samples provided by the customer.
6. REAXLKWE=PEHRAR, FEPHEHFIKRS

This report shall not be partially reproduced without the written permission of the laboratory.

7. N REBRN, THEKEIRSE 30 RREAIKRERF, BHREAFIIE,

Any objection shall be raised to the laboratory within 30 days after receiving the report.

- MR ELER -
--END OF REPORT--
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